427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U6MESHP
ISED ID 6545A-U6MESHP
Equipment Under Test U6-Mesh-Pro

Test Report Serial Number | TR8732_01

Date of Tests 11 December 2023

Report Issue Date 16 January 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

2 WiFI
21 Db
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
RF output power (2412 MHz; 24.000 dBm; 20 MHz)
Customized settings.
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 20.7 30.0 20.7 59.142 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
PROPRIETARY

Page 3 of 95



427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 6.800000 0.500000 2408.625000 2415.425000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 7.1 | PASS
6 B Benchvicth
107
S
a
kel
£
°
]
6.800 MH z
2392 2395 2400 2405 2410 2415 2420 2425 2430 2432
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freqguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.327250 -8.430 8.0 | PASS
Ports
Port | State
1 | used
2 | used
PSD Connector 1
PSD Connector 2
TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex Page 6 of 95
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 13.600000 2405.150000 2418.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Ban chyicth
10+
N M

13.600 MHz |

Levelin dBm

2392 2385 2400 2405 2410 2415 2420 2425 2430 2432
Frequencv in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

(MHz)

DUT Frequency

Result

2412.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2397.225000 -14.3 3.0 -11.2
2397.925000 -14.3 3.1 -11.2
2397.875000 -14.4 3.1 -11.2
2396.525000 -14.5 3.2 -11.2
2397.975000 -14.6 3.4 -11.2
2398.025000 -14.7 35 -11.2
2397.175000 -14.8 35 -11.2
2396.575000 -15.5 4.2 -11.2
2398.525000 -15.5 4.3 -11.2
2398.575000 -15.6 4.4 -11.2
2398.975000 -15.7 4.4 -11.2
2399.025000 -15.7 4.5 -11.2
2396.475000 -15.8 4.5 -11.2
2396.975000 -15.9 4.7 -11.2
2397.025000 -16.0 4.8 -11.2
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427 West 12800 South, Draper, UT 84020

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Connectorl in dB
=

Attenuation

30M

Connector]

50 60 8MO0KM

Pre Measurement 1

200 300 400500 8001G 2G 3G 4GBG B §10G 20G26G

FrequencvinHz

Connector?

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 8.900000 0.500000 2432.675000 2441.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 9.9 | PASS
6 dB Banchvictth

Levelin dBm

8.900 MH 2z

ey

2417 2420 2425

Bandwidth

2430 2435 2440
Freauencv in MHz

2445 2450

2455 2457
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.700000 2429.650000 2444.350000

DUT Frequency Result
(MHz)
2437.000000 | PASS

Levelin dBm

99 %Bendhwictth

14.700 MHz \/W

(continuation of the "99 % Bandwidth" table from column 6 ...)

2417 2420 2425

Bandwidth

2430 2435

2445

Freauency in MHz

2455 2457
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2398.975000 -25.2 17.9 -7.3
2399.025000 -25.3 18.0 -7.3
2399.525000 -25.6 18.3 -7.3
2397.475000 -25.9 18.6 -7.3
2397.425000 -26.2 18.9 -7.3
2399.475000 -26.4 19.1 -7.3
2399.175000 -26.9 19.6 -7.3
2399.575000 -27.1 19.8 -7.3

24798.123941 -27.1 19.8 -7.3
2397.525000 -27.3 20.0 -7.3
2398.925000 -27.4 20.1 -7.3
2397.975000 -27.5 20.2 -7.3
2399.125000 -27.5 20.2 -7.3
2399.225000 -27.6 20.3 -7.3

19079.383808 -27.6 20.3 -7.3

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 8.150000 0.500000 2457.675000 2465.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 6.4 | PASS
6 dB Benchwidtth

Levelin dBm

g

8.150 MH z

2442 2445 2450

Bandwidth

2455 2460

2465 2470

Freauency in MHz

2475

2480 2482
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 13.600000 2455.150000 2468.750000

DUT Frequency Result
(MHz)
2462.000000 | PASS
99 %Bendwicth

Levelin dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

T,

13.600 MHz

2442 2445 2450

Bandwidth

2455 2460
Freauency in MHz

2470

2480 2482
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
15775.418807 -27.2 15.5 -11.7
15723.978071 -27.3 15.6 -11.7
25037.690799 -27.6 15.8 -11.7
17825.699580 -27.6 15.8 -11.7
25851.924166 -27.7 16.0 -11.7
25627.054662 -27.7 16.0 -11.7
19820.130410 -27.8 16.0 -11.7
15720.303733 -27.8 16.0 -11.7
24765.789764 -27.8 16.1 -11.7
19430.650550 -27.8 16.1 -11.7
25671.146722 -27.9 16.1 -11.7
15826.859543 -27.9 16.2 -11.7
19443.878168 -28.0 16.2 -11.7
17784.546991 -28.0 16.2 -11.7
19821.600145 -28.0 16.3 -11.7

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

22 ¢
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
RF output power (2412 MHz; 24.000 dBm; 20 MHz)
Customized settings.
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 16.4 30.0 16.4 47.396 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 2403.725000 2420.275000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -1.7 | PASS

Levelin dBm

2392 2385 2400

Bandwidth

2405 2410 2415

Freauency in MHz

2420 2425 24302432
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2418.575250 | -20.528 8.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1
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427 West 12800 South, Draper, UT 84020

PSD Connector 2

Measurement

Setting Instrument Value Target Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000

DUT Frequency Result
(MHz)
2412.000000 | PASS

LevelindBm

204

304

WMW

(continuation of the "99 % Bandwidth" table from column 6 ...)

2392 2395 2400

Bandwidth

Measurement

2405 2410 2415
Freauencv in MHz

2420

2425 2430 2432
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427 West 12800 South, Draper, UT 84020

Setting Instrument Target Value
Value

Start Freqguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.174875 -18.4 -32.3 -18.5 13.7 | PASS

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2399.125000 -18.3 -0.2 -18.5
2399.225000 -18.3 -0.2 -18.5
2399.175000 -18.4 -0.1 -18.5
2398.575000 -18.6 0.0 -18.5
2398.925000 -18.7 0.1 -18.5
2398.875000 -18.7 0.2 -18.5
2398.625000 -18.7 0.2 -18.5
2396.675000 -19.0 0.5 -18.5
2399.775000 -19.0 0.5 -18.5
2398.325000 -19.2 0.7 -18.5
2396.725000 -19.4 0.8 -18.5
2398.275000 -19.4 0.9 -18.5
2399.475000 -19.5 1.0 -18.5
2399.075000 -19.5 1.0 -18.5
2399.275000 -19.5 1.0 -18.5
TR8732_U6-Mesh-Pro_FCC_15.247_ WiFi_Annex Page 25 of 95
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427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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30 060 8OO0k 200 300 400500 800G 2G 3G 4GHGE 810G 20G2EG
Frequencv inHz
Lirrit S Threshadd Sum Lewve X Critical
X Final Critical L 2 Fail 2 Pass
10
— 9T
0
s 4
£
a B
o 1
o
2 ot
[@]
8 +
B--
5 +——+—+—++—+ ——t—+——++— ——t—+——++—t +—
308 BOB0 BOT00KM 200 300 400800 8001G 2G 3G 4GEGE 810G 20G2EG
FrequencvinHz
Connector ——  (Connector2
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Connectorl indB
=

30M

Connector]

50 60 8MO0KM

200 300 400500 8001G 2G 3G 4GBG B §10G 20G26G

FrequencvinHz

Connector?

Levelin dBm

2400 2405

2389125 2409.125
Frequencv in MHz
Surm Level | it
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex Page 27 of 95

PROPRIETARY



427 West 12800 South, Draper, UT 84020

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ys AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~401
Sweeptime 37.907 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.3 | PASS
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B dB Banchvicith
10T
D -
c 1
ko] ‘10 T
£ 1
% =20+
|
. .
2917 2420 2425 2430 2435 2440 2445 2450 2455 2457
Frequencv in MHz
Bandwidth
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Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.400000 2428.650000 2446.050000

DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Banchicth

15T
10T

04

Levelin dBm

304

04
20 M

(continuation of the "99 % Bandwidth" table from column 6 ...)

W

2417 2420 2425

Bandwidth

2430 2435

2440 2445

Frequency in MHz

2455 2457
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Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.175000 -29.8 16.9 -12.9
2399.125000 -30.1 17.2 -12.9
2399.225000 -30.8 18.0 -12.9
2398.875000 -31.3 18.4 -12.9
2397.025000 -31.7 18.9 -12.9
2398.275000 -31.7 18.9 -12.9
2398.925000 -31.7 18.9 -12.9
2398.825000 -31.7 18.9 -12.9
2397.075000 -31.9 19.0 -12.9
2398.025000 -31.9 19.0 -12.9
2397.975000 -31.9 19.0 -12.9
2398.225000 -32.0 19.1 -12.9
2396.975000 -32.1 19.2 -12.9
2399.275000 -32.1 19.3 -12.9
2399.825000 -32.3 19.4 -12.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Levelin dBm

Spurious

200 300 400500 2G 3G 4GEG 6 810G 20G26G

30k 060 8000k 001G
FreauencvinHz
[ Threshadd Surn Lesvel X Critical X Final Critical
Gan
107
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2 7T
c
o +
O
B--
B +—t—t——— t ——+——++— t ——+—+—++— —
30m 5060 BO100M 200 300 400500  8O0D1G 2G 3G 4GHGE 810G 20G26G
FrequencvinHz
Connector] ——  (Connector2
Attenuation
5__
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c 2T /_/_//_/,\,\f/‘_/
o 7 I —
g ot
(]
2 1
5
o 2T
_4__
30m 50 60 BOO0M 200 300 400500 8001G 2G 3G 4GHG 6 810G 20G26G
Frequencv inHz
Connector] ——  (Connector2
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Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.400000 0.500000 2453.825000 2470.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -3.3 | PASS
B dB Banchwicth

Levelin dBm

i

2442 2445 2450

Bandwidth

2485 2460

2465 2470 2475

Freauency in MHz

2480 2482
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Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.600000 2453.750000 2470.350000

DUT Frequency Result
(MHz)
2462.000000 | PASS
99 % Banchwicith

Levelin dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

WWWW

2442 2445 2450

Bandwidth

2455 2460

2465 2470

Freauency in MHz

2480 2482
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Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2365.975000 -37.4 16.0 -21.4
2367.575000 -37.4 16.0 -21.4
2367.625000 -37.5 16.1 -21.4
2365.925000 -37.7 16.3 -21.4
2353.325000 -37.7 16.3 -21.4
2380.125000 -37.8 16.5 -21.4
2353.375000 -37.9 16.5 -21.4
2372.325000 -37.9 16.6 -21.4
2350.775000 -37.9 16.6 -21.4
2367.675000 -38.0 16.6 -21.4
2372.275000 -38.0 16.6 -21.4
2350.825000 -38.0 16.7 -21.4
2378.375000 -38.0 16.7 -21.4
2366.025000 -38.1 16.7 -21.4
2367.525000 -38.2 16.8 -21.4

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spurious
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TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex Page 36 of 95

PROPRIETARY



427 West 12800 South, Draper, UT 84020

23 n
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS

RF output power (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 15.5 30.0 15.5 91.362 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
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Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.400000 0.500000 2403.775000 2420.175000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -2.2 | PASS
6 dB Bandwicth
D..
04 WWWWW
& 04
© ES
T a0t
a2 1
_40..
A 16.400 MHz
_SD..
2w 2% 240 2405 2410 o415 2420 2425 2430 2432
Freauency in MHz
Bandwidth
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.690250 | -19.593 8.0 | PASS

Ports

Port State

1 | used

2 | used

PSD Connector 1

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
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PSD Connector 2

Measurement

Setting Instrument Value Target Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Freguency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.400000 2403.250000 2420.650000

DUT Frequency Result
(MHz)
2412.000000 | PASS

Levelin dBm

99 % Benchicth

WM

17.400 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

2392 2395 2400

Bandwidth

2408 2410

2415 2420

Freauencv in MHz

2425 24302432
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

(MHz)

DUT Frequency

Result

2412.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

level Limit | Margin

(dBm) | (dBm)

Result

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
2399.475000 -20.5 0.5 -20.0
2399.525000 -20.8 0.8 -20.0
2399.425000 -21.9 19 -20.0
2398.225000 -21.9 2.0 -20.0
2399.775000 -22.1 21 -20.0
2398.275000 -22.3 2.4 -20.0
2399.825000 -22.5 25 -20.0
2398.625000 -22.7 2.7 -20.0
2398.575000 -22.7 2.7 -20.0
2399.875000 -22.7 2.7 -20.0
2399.625000 -22.9 2.9 -20.0
2399.175000 -22.9 2.9 -20.0
2399.575000 -22.9 3.0 -20.0
2399.725000 -23.0 3.0 -20.0
2398.875000 -23.0 3.1 -20.0
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Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
151
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3
30k 5060 B000M 200 300 400500 800G 2G 3G 4G5GE 810G 20G26G
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30M 5060 80100 200 300 400500 8001G 2G 3G 4G5G 6B 810G 20G26G

FrequencvinHz
Connector] —— Connector?
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Connectorl in dB
=

Attenuation

_2 +4
_4 +4
30M 50 60 8OO0k 200 300 400500 800G 2G 3G 4GHEG B 810G 20G2RG
FrequencvinHz
Connector] Connector?
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 15.100000 0.500000 2429.475000 2444.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 5.1 | PASS
6 dB Benchich
B
0t
5 T i
07
~
30: 15.100 MHz

2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Freauency in MHz

Bandwidth
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Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.900000 2427.950000 2446.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

0T

99 % Bendhwictth

£ 1
° 0T
s 1
°
3 -0t
)
2417 2420 2425 2430 2435 2440 2450 2455 2457
Freauency in MHz
Bandwidth
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Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
25153.065021 -27.1 14.6 -12.6
25180.255125 -27.4 14.9 -12.6
17805.858153 -27.5 15.0 -12.6
19814.251469 -27.6 15.0 -12.6
17822.760109 -27.7 15.1 -12.6
25760.800577 -27.7 15.1 -12.6
25109.707829 -27.7 15.1 -12.6
19191.083693 -27.8 15.2 -12.6
24964.938900 -27.8 15.2 -12.6
17808.797624 -27.9 15.3 -12.6
25828.408401 -27.9 15.4 -12.6
25053.857887 -27.9 15.4 -12.6
17162.114082 -28.0 15.4 -12.6
19421.097270 -28.0 15.4 -12.6
19119.801530 -28.0 15.5 -12.6

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.350000 0.500000 2453.825000 2470.175000

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -3.4 | PASS
6 B Benchwicth

Levelin dBm

16.350 MHz

(continuation of the "6 dB Bandwidth" table from column 6 ...)

WW’W%

2442 2445 2450 2455 2
Freauency in MHz

Bandwidth

460 2465

2470 2475

2480 2482
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Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.500000 2453.250000 2470.750000

DUT Frequency Result
(MHz)
2462.000000 | PASS

LevelindBm

99 % Bendwickh

N A (R

17.500 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

2442 2445 2450

Bandwidth

2455 2460

2465 2470

Freauencyv in MHz

2475 2480 2482
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
15735.001086 -26.7 6.2 -20.4
25043.569740 -26.7 6.3 -20.4
17787.486461 -27.4 7.0 -20.4
25228.756390 -27.5 7.1 -20.4
24994.333607 -27.6 7.1 -20.4
25555.772499 -27.6 7.2 -20.4
17772.054240 -27.7 7.2 -20.4
19853.199455 -27.7 7.2 -20.4
17776.463446 -27.7 7.2 -20.4
25091.336138 -27.8 7.3 -20.4
25559.446838 -27.8 7.4 -20.4
15718.099130 -27.8 7.4 -20.4
17816.146300 -27.8 7.4 -20.4
15784.972087 -27.9 7.4 -20.4
25047.978946 -27.9 7.4 -20.4

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Spurious
10T
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g ot
2 1
5
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 31.400000 0.500000 2406.675000 2438.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 -7.7 | PASS
6 B Benchwickh
"] WW”VWMMM
,2'] +
£ +
5]
° -0t
51
-50 :' 31.400 MHz
_BD -+
p 23 20 2410 2430 " om 2462
Freauency in MHz
Bandwidth

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex

PROPRIETARY

Page 53 of 95



427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 35.750000 2404.125000 2439.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

99 % Banchicth

£
o)
°
£
°
[
4
35.750 MHz
2382 23490 2400 2410 2420 2430 2440 2450 2462

Freauency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
17816.881168 -26.5 2.2 -24.3
25066.350637 -27.0 2.7 -24.3
19447.552506 -27.4 3.0 -24.3
19834.827763 -27.4 31 -24.3
19469.598536 -27.5 3.1 -24.3
19792.940307 -27.5 3.2 -24.3
16344.941244 -27.5 3.2 -24.3
25095.745344 -27.6 3.2 -24.3
19803.963321 -27.6 3.3 -24.3
25102.359153 -27.6 3.3 -24.3
19455.636050 -27.7 34 -24.3
25101.624285 -27.8 35 -24.3
19803.228454 -27.8 35 -24.3
17782.342388 -27.8 35 -24.3
25110.442697 -27.9 35 -24.3

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Spurious

Levelin dBm
ro
=
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 35.100000 0.500000 2419.425000 2454.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -4.2 | PASS
6 B Benchwickh

Levelin dBm

35.100 MHz M

2397 2910

Bandwidth

2420 2430

2440 2450

Freauency in MHz

2460 2470 2477
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 35.750000 2419.125000 2454.875000

Levelin dBm

DUT Frequency Result
(MHz)
2437.000000 | PASS
99 % Banchwicith

WW

(continuation of the "99 % Bandwidth" table from column 6 ...)

35.750 MHz

2397 2410

Bandwidth

2420 2430

2450

Freauencv in MHz

2470 2477

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex

PROPRIETARY

Page 58 of 95
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
25023.728313 -26.4 4.5 -21.9
23737.709908 -26.5 4.5 -21.9
25112.647300 -27.3 5.4 -21.9
17808.062756 -27.4 5.4 -21.9
24731.985852 -27.5 5.5 -21.9
19807.637660 -27.6 5.6 -21.9
15768.070131 -27.6 5.7 -21.9
19814.986336 -27.7 5.7 -21.9
19820.865278 -27.7 5.8 -21.9
17804.388418 -27.7 5.8 -21.9
19820.130410 -27.8 5.8 -21.9
24780.487118 -27.8 5.9 -21.9
17763.235829 -27.8 5.9 -21.9
25411.738438 -27.8 5.9 -21.9
24910.558693 -28.0 6.0 -21.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

FrequencvinHz
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427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)
Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 26.650000 0.500000 2438.175000 2464.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -6.9 | PASS
B dB Banchwicth
D..
1 WMW
e 20T
_Ig +
£ 307
% 404
_50..
1, 26.650 MHz
_60..
12 2420 241 24 2450 2460 2470 2480 4%
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 35.750000 2434.125000 2469.875000

DUT Frequency Result
(MHz)
2452.000000 | PASS
99 % Bandwicith

20

2304

LevelindBm

40

504

MW“\

35.750 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

2412 2420 2430

Bandwidth

2440 2450

2460 2470

Freauency in MHz

2480 2492
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
19479.886683 -27.1 2.2 -24.9
19453.431447 -27.3 24 -24.9
17780.137785 -27.4 25 -24.9
19439.468962 -27.5 2.7 -24.9
24773.873309 -27.6 2.7 -24.9
15750.433307 -27.6 2.7 -24.9
25092.805873 -27.7 2.8 -24.9
17795.570006 -27.8 2.9 -24.9
24689.363528 -27.9 3.0 -24.9
25192.747875 -27.9 3.0 -24.9
18476.057459 -27.9 3.0 -24.9
24594.565600 -27.9 3.0 -24.9
24732.720720 -28.0 3.1 -24.9
24763.585161 -28.0 3.1 -24.9
19449.757109 -28.0 31 -24.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Spurious

Levelin dBm
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427 West 12800 South, Draper, UT 84020

2.4 ax
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS

RF output power (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 15.6 30.0 15.6 91.399 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 11.450000 0.500000 2405.625000 2417.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.1 | PASS
B oB Benchicth

LevelindBm

11.450 MHz

iy

Bandwidth

2392 23% 2400

2405 2410

2415 2420

Freauency in MHz

2425 2430 2432
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.533250 | -21.098 8.0 | PASS

Ports

Port State

1 | used

2 | used

PSD Connector 1

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
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427 West 12800 South, Draper, UT 84020

PSD Connector 2

Measurement

Setting Instrument Value Target Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.800000 2402.550000 2421.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Result

2412.000000

PASS

Levelin dBm

99 %Bencwictth

WWMW

18.800 MHz

2392 2395

Bandwidth

2400

2405 2910 2415 2420 2425

Freauency in MHz

2430 2432
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

(MHz)

DUT Frequency

Result

2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.075000 -20.8 3.6 -17.2
2398.775000 -21.0 3.9 -17.2
2399.675000 -21.0 3.9 -17.2
2398.725000 -21.2 4.1 -17.2
2399.025000 -21.3 4.2 -17.2
2399.575000 -21.4 4.2 -17.2
2399.625000 -21.4 4.3 -17.2
2399.525000 -21.5 4.3 -17.2
2399.725000 -21.5 4.3 -17.2
2399.125000 -21.6 4.4 -17.2
2399.275000 -21.8 4.6 -17.2
2399.225000 -21.9 4.7 -17.2
2399.975000 -21.9 4.8 -17.2
2397.675000 -21.9 4.8 -17.2
2397.725000 -22.1 4.9 -17.2
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Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000
2350.000000 2483.500000 2 1

2483.500000

26000.000000

Spurious

Levelin dBm

20G26G
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Connector] ——  (Connector2
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Connectorl in dB
=

Attenuation

30M

Connector]

50 60 8MO0KM

Pre Measurement 1

200 300 400500 8001G 2G 3G 4GBG B §10G 20G26G

FrequencvinHz

Connector?

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 11.850000 0.500000 2431.125000 2442.975000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.6 | PASS
6 B Banchicth
15T
10+
£ MM
o
E
5
s
11.850 MHz
,30..
2417 220 2425 24 243 2440 2445 2450 24552487
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.100000 2427.450000 2446.550000

DUT Frequency Result
(MHz)
2437.000000 | PASS

0T

Levelin dBm

10+
20+

99 %Banchwicith

MWMM

19.100 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

Bandwidth

2417 2420 2425

2430 2435

2440 2445

Freauency in MHz

2450

2455 2457
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
25006.826357 -26.5 12.6 -13.9
25124.405183 -27.0 13.1 -13.9
15726.182674 -27.1 13.3 -13.9
19834.827763 -27.3 134 -13.9
16037.031694 -27.5 13.6 -13.9
17822.760109 -27.5 13.7 -13.9
18428.291061 -27.5 13.7 -13.9
25144.981477 -27.8 14.0 -13.9
23764.900011 -27.9 14.0 -13.9
19808.372527 -27.9 14.1 -13.9
19169.037663 -27.9 14.1 -13.9
25097.215079 -28.0 14.2 -13.9
19831.888293 -28.0 14.2 -13.9
19435.059756 -28.0 14.2 -13.9
25416.147644 -28.0 14.2 -13.9

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

20

30M 5060 BOIDOM

Sourious

200 300 400500  8O0NG 2G 3G 4G5GE 810G 20G26G

FreauencvinHz
Lirrit Thieshad ——— Sumlevd X Criticel X Final Qritical
Gan
10T
@ 97
o +
£
o 8
o) 1
©
e 71
c
o +
(@]
E--
F+—t—t——— t ——+—+—++— t ——+—+—++— —
30m4 S060 BOIO0M 200 300 400500 BOOG 2G 3G 4GRGE 810G 20G2EG
FrequencvinHz
Connector] —— Connector?
Attenuation
5_-
4_-
2,1 -
c 2T /_/_’_/_/_/_,_,\Af/‘_/
° 7T S s
8 07
(]
@ 1
5
o 27
_4__
30m4 50 B0 BOO0M 200 300 400500 800G 2G 3G 4GRG E 810G 20G2EG
FrequencvinHz
Connector] —— Connector?
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 12.200000 0.500000 2454.425000 2466.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -1.8 | PASS
6 B Benchwicth

Levelin dBm

12.200 MHz

MM

2442 2445 2450

Bandwidth

2455 2460

2465 2470 2475

Freauency in MHz

2480 2482
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

Bandwidth

Freauency in MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 18.800000 2452.550000 2471.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2462.000000 | PASS
99 %Banchictth
&
18.800 MHz
242 2445 o450 2455 2460 2465 2470 o475 24802482
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
15743.084630 -26.3 6.6 -19.7
17805.858153 -26.8 7.1 -19.7
15812.162190 -27.0 7.3 -19.7
19521.039272 -27.4 7.7 -19.7
17815.411432 -27.4 7.7 -19.7
23707.580333 -27.4 7.7 -19.7
19149.931104 -27.5 7.8 -19.7
17811.737094 -27.6 7.9 -19.7
15773.949072 -27.7 8.0 -19.7
23723.747422 -27.7 8.0 -19.7
16711.640207 -27.7 8.0 -19.7
16040.706033 -27.7 8.0 -19.7
17827.904183 -27.8 8.1 -19.7
18189.459072 -27.8 8.1 -19.7
19853.934322 -27.9 8.2 -19.7

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

Spurious

-20

=40

30M 5060 BOI0OM 200 300 400800 8O01G 2G 3G 4G5GE 810G 20GBG
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107
a 97
o° 4
£
o 8
o 1
o
g2 7+
c
o +
O
B--
 +—t—t—t—1+— t ——+——++— t ——+—+—++— —
30m 5060 BO100M 200 300 400500  8O0D1G 2G 3G 4GHGE 810G 20G2RG
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Connector] ——  (Connector2
Attenuation
5__
4+ /,.J\

Connectorl indB
=

_2 +4
_4 +4
30m 50 60 BOO0M 200 300 400500 8001G 2G 3G 4GHG 6 810G 20G26G
Frequencv inHz
Connector] ——  (Connector2
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 32.050000 0.500000 2406.225000 2438.275000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 -7.6 | PASS

Levelin dBm

6 dB Benchictth

32.050 MHz

W%

2382 2390 2400

Bandwidth

2410 2420

2430 2440 2450

Freauencv in MHz

2462
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 37.250000 2403.375000 2440.625000

DUT Frequency Result
(MHz)
2422.000000 | PASS

Levelin dBm

99 % Bandwicth

(continuation of the "99 % Bandwidth" table from column 6 ...)

BENEIVINY. A AL WSS

37.250 MHz

2362 2390

Bandwidth

2400 2410 2420

2430

Freauency in MHz

2440 2450
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
25173.641316 -27.3 3.6 -23.7
17814.676565 -27.4 3.8 -23.7
17813.941697 -27.4 3.8 -23.7
24789.305530 -27.5 3.8 -23.7
17819.085771 -27.6 3.9 -23.7
25542.544881 -27.7 4.0 -23.7
19067.625926 -27.7 4.0 -23.7
16371.396480 -27.8 4.1 -23.7
25017.114504 -27.8 4.1 -23.7
19446.082771 -27.8 4.1 -23.7
17831.578521 -27.8 4.1 -23.7
25037.690799 -27.8 4.2 -23.7
19138.173221 -27.8 4.2 -23.7
25005.356622 -27.9 4.2 -23.7
25066.350637 -27.9 4.2 -23.7

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Sourious
10
0
£ -10
m
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2
3
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 20.550000 0.500000 2429.375000 2449.925000

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -4.4 | PASS
B clB Benchwitth

Levelin dBm

Ww

20.550 MHz

(continuation of the "6 dB Bandwidth" table from column 6 ...)

2397 2410

Bandwidth

2420 2430

2440 2450

Freauency in MHz

2460 2470 2477

TR8732_U6-Mesh-Pro_FCC_15.247_WiFi_Annex
PROPRIETARY

Page 86 of 95



427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.250000 2418.375000 2455.625000

DUT Frequency Result
(MHz)
2437.000000 | PASS

Levelin dBm

99 24 Benchvictth

PN Vanshi v WV V|

37.250 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

2397 2410

Bandwidth

2420 2430

2450

Frequency in MHz

2470 2477
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
23420.247078 -27.4 3.9 -23.5
19437.999227 -27.5 4.0 -23.5
19840.706704 -27.5 4.0 -23.5
17823.494977 -27.5 4.0 -23.5
25054.592755 -27.6 4.1 -23.5
16800.559193 -27.7 4.1 -23.5
19115.392324 -27.7 4.1 -23.5
15720.303733 -27.7 4.2 -23.5
25178.785390 -27.7 4.2 -23.5
19097.755500 -27.7 4.2 -23.5
25053.123020 -27.7 4.2 -23.5
24828.988383 -27.7 4.2 -23.5
17794.835138 -27.7 4.2 -23.5
25721.117723 -27.8 4.2 -23.5
24857.648222 -27.8 4.3 -23.5

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

30M
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427 West 12800 South, Draper, UT 84020

Customized settings.

6 dB Bandwidth

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 26.400000 0.500000 2438.925000 2465.325000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -7.6 | PASS
6 dlB Benchwicth

Levelin dBm

26.400 MHz

rad A

2412 2420 2430

Bandwidth

2440 2450

2460 2470 2480

Freauency in MHz
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427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.750000 2433.625000 2470.375000

DUT Frequency Result
(MHz)
2452.000000 | PASS

Levelin dBm

99 % Bendhvicth

M

36.750 MHz

(continuation of the "99 % Bandwidth" table from column 6 ...)

Bandwidth

2412 2420 2430

2440 2450

2460 2470

Freauency in MHz

2480 2492
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
25011.970431 -27.0 0.9 -26.1
17817.616035 -27.2 11 -26.1
19825.274484 -27.2 1.1 -26.1
19814.986336 -27.4 1.3 -26.1
25491.839013 -27.6 1.6 -26.1
19805.433057 -27.7 1.6 -26.1
24830.458118 -27.7 1.6 -26.1
15026.588661 -27.7 1.6 -26.1
15695.318232 -27.7 1.6 -26.1
15745.289233 -27.7 1.6 -26.1
17791.160800 -27.7 1.6 -26.1
25813.711048 -27.7 1.6 -26.1
25759.330841 -27.7 1.7 -26.1
19448.287374 -27.8 1.7 -26.1
19817.190939 -27.9 1.8 -26.1

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

Connectorl in dBi
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-- End of Report —
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